

# TEST REPORT

(Sample absorber Factory made)

1. 试验日期: 2006年12月16日12:58
2. 试件型号: sn001
3. 试验规范:

$t=25^{\circ}\text{C}$

$S_{\text{max}}=\pm 50\text{mm}$

## 4. TEST RESULT

SPEED NO	f(Hz)	V(m/s)	Pf(N)	Py(N)
1	0.83	0.262	148	42

